SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

Conducted Spurious Emission

LTE Band 12/ 1.4MHz
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30.000 MHz 690.000 MHz 100.000 kHz 630.79460 MHz -58.79 dBm -45.79 dB 30,000 MHz 690.000 MHz 100.000 kHz 634.09255 MHz -58.73 dBm -45.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 974.03846 MHz -58,10 dBm -45,10 dB 725,000 MHz 1,000 GHz 100.000 kHz 917.44505 MHz -58.02 dBm -45.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.98 dBm -30.98 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.39865 GHz -45.47 dBm -32.47 db
3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -43.19 dBm -30.19 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.85939 GHz -43,01 dBm -30.01 dB
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30.000 MHz 630.000 MHz 100.000 kHz 620.23988 MHz -58.92 dBm -45.92 dB 30,000 MHz 630.000 MHz 100.000 kHz 626.17651 MHz -58.89 dBm -45.85 dB
725.000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz -57.90 dBm -44,90 dB 725,000 MHz 1,000 GHz 100.000 kHz 998.76374 MHz -57,99 dBm -44,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -46.41 dBm -33.41 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41465 GHz -46.16 dBm -33.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -43.08 dBm -30.08 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.95175 GHz -43.12 dBm -30.12 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95726 GHz -43.04 dBm -30.04 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.94726 GHz -43.14 dBm -30.14 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

18.JUL.2020

: 18.JUL.2020 1

Spectrum pectrum
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30.000 MHz 690.000 MHz 100.000 kHz 629.80510 MHz -58.83 dBm -45.83 dB 30.000 MHz 690.000 MHz 100.000 kHz 633.43328 MHz -58.92 dBm -45,92 dB
725,000 MHz 1.000 GHz 100.000 kHz 978.43407 MHz -58,35 dBm -45,35 dB 725,000 MHz 1,000 GHz 100.000 kHz 949.58791 MHz -58.09 dBm -45,09 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86376 GHz -47.01 dBm -34.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96876 GHz -47.30 dBm -34.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -42.89 dBm -29.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -43,09 dBm -30.09 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.24476 GHz -43,31 dBm -30.31 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.94726 GHz -43.25 dBm -30.25 dB
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30.000 MHz 630.000 MHz 100.000 kHz 630.79460 MHz -58.87 dBm -45.87 dB 30,000 MHz 630.000 MHz 100.000 kHz 632.77361 MHz -58.56 dBm -45.56 dB
725.000 MHz 1.000 GHz 100.000 kHz 965.24725 MHz -58.13 dBm -45.13 dB 725,000 MHz 1,000 GHz 100.000 kHz 985.57602 MHz -58.20 dBm -45.20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -40.97 dBm -27.97 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.39915 GHz -42.72 dém -29.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -43,05 dBm -30.05 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.94426 GHz -42.,95 dBm -29.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94326 GHz -43.14 dBm -30.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.96076 GHz -43.07 dBm -30.07 dB
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LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum pectrum
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rf‘hrr,k PARS Limit rtwr,k
10 MAE_SPURIOUS LINE_ABS PABS _10 ddpe—$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
1 !
-50 dBm -50 dBm
-
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 617.93103 MHz -59.02 dBm -46.02 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.48576 MHz -58.95 dBm -45,95 dB
725,000 MHz 1.000 GHz 100.000 kHz 971.01648 MHz -58,12 dBm -45,12 dB 725,000 MHz 1,000 GHz 100.000 kHz 992.17033 MHz -58.16 dBm -45,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -44.03 dBm -31.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -45.04 dBm -32.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.92 dBm -29.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90826 GHz -42,93 dBm -29.93 dB
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30.000 MHz 630.000 MHz 100.000 kHz 633.43328 MHz -58.74 dBm -45.74 dB 30,000 MHz 630.000 MHz 100.000 kHz 634.42279 MHz -58.77 dBm -45.77 dB
725.000 MHz 1.000 GHz 100.000 kHz 997.66484 MHz -58.16 dBm -45.16 dB 725,000 MHz 1,000 GHz 100.000 kHz 956.73077 MHz -58.19 dBm -45.19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42964 GHz -46.87 dBm -33.87 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.50737 GHz -47.22 dém -34.22 dB
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FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz 643.32834 MHz -58.91 dBm -45.91 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.09295 MHz -58.73 dBém -45.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 961.67582 MHz -58.01 dBm -45,01 dB 725,000 MHz 1,000 GHz 100.000 kHz 949.31319 MHz -57.95 dBm -44,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -42.70 dBm -29.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -42.70 dBm -29.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -43.03 dBm -30.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -43,09 dBm -30.09 dB
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30.000 MHz 630.000 MHz 100.000 kHz 636.40180 MHz -58.85 dBm -45.85 dB 30,000 MHz 630.000 MHz 100.000 kHz 632.77361 MHz -58.85 dBm -45.85 dB
725.000 MHz 1.000 GHz 100.000 kHz 935.02747 MHz -58.11 dBm -45.11 dB 725,000 MHz 1,000 GHz 100.000 kHz 969.64286 MHz -58.21 dBm -45.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.77 dBm -31.77 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41115 GHz -44.67 dBm -31.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -43,21 dBm -30.21 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.97325 GHz -43.12 dBm -30.12 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92177 GHz -43.23 dBm -30.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.96026 GHz -43.11 dBm -30.11 dB
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LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz B632.44378 MHz -58.91 dBm -45.91 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.80510 MHz -58.89 dBm -45,89 dB
725,000 MHz 1.000 GHz 100.000 kHz 930.08242 MHz -58.24 dBm -45,24 dB 725,000 MHz 1,000 GHz 100.000 kHz 936.67582 MHz -58.09 dBm -45,09 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84626 GHz -47.41 dBm -34.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96626 GHz -47.07 dBm -34.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -43.08 dBm -30.08 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -43,11 dBm -30.11 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.25076 GHz -43.08 dBm -30.08 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.03277 GHz -43.20 dBm -30.20 d&
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30.000 MHz 630.000 MHz 100.000 kHz 623.86807 MHz -58.82 dBm -45.82 dB 30,000 MHz 630.000 MHz 100.000 kHz 628.48576 MHz -55.04 dBm -46.04 dB
725.000 MHz 1.000 GHz 100.000 kHz 956.45604 MHz -58.17 dBm -45.17 dB 725,000 MHz 1,000 GHz 100.000 kHz 939.69780 MHz -58.13 dBm -45.13 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -41.85 dBm -28.85 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.40015 GHz -43.48 dBm -30.48 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.87730 GHz -42,99 dBm -29.99 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.91026 GHz -43.21 dBm -30.21 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93877 GHz -43.03 dBm -30.03 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.95126 GHz -43.02 dBm -30.02 dB
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LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum pectrum
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30.000 MHz 690.000 MHz 100.000 kHz 638.71064 MHz -58.98 dBm -45.98 dB 30.000 MHz 690.000 MHz 100.000 kHz 633.43328 MHz -59.06 dBm -46.06 dB
725,000 MHz 1.000 GHz 100.000 kHz 938.04945 MHz -58,26 dBm -45,26 dB 725,000 MHz 1,000 GHz 100.000 kHz 902.33516 MHz -58.16 dBm -45,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -42.43 dBm -29.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -42.92 dBm -29.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -43.04 dBm -30.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -43,00 dBm -30.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.23477 GHz -43.23 dBm -30.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.04776 GHz -43.23 dBm -30.23 d&
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 627.49625 MHz -58.84 dBm -45.84 dB 30,000 MHz 630.000 MHz 100.000 kHz 626.50675 MHz -58.94 dBm -45.94 dB
725.000 MHz 1.000 GHz 100.000 kHz 952.60989 MHz -58.20 dBm -45.20 dB 725,000 MHz 1,000 GHz 100.000 kHz 954.80769 MHz -58.18 dBm -45.18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42914 GHz -46.44 dBm -33.44 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.42914 GHz -47.25 dBm -34.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -43.08 dBm -30.08 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.94476 GHz -43,00 dBm -30.00 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.95276 GHz -43.13 dBm -30.13 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.95876 GHz -43.21 dBm -30.21 dB
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0254
40 Normal Voltage 0.0242
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0302
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0259 PASS
-20 Normal Voltage 0.0277
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0252
20 Normal Voltage 0.0000
20 Battery End Point 0.0236

Note:

1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.7 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.61 8.29 7.04 6.72 PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number D A13-10f 15

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 13/ 10MHz / QPSK

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 10,80 dB Ref Level 30.00 dém  Offset 10,80 dB

o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz

@153 view @153 view

o o \

. ~
~
00 00
B
\ y
1E- 1E-
1
1€ \ 1€
£
\ 1
1 \ 1 Ay
1
CF 782.0 MHz ean Pvir + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distril Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 1827 cbm 25,04 dbm 6.77 dB 3.77 dB 5.63 dB ©.61 dB 6.75 dB Trace 1 | -33.53 dbm 28,96 dbm _ 10.57 GB 3.65 dB 5.54 dB 5.23 dB 9.25 db

e — —
JL J [ CEEREEE N J1 )| BRRREEEE e

LTE Band 13/ 10MHz / 16QAM

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum

[ Spectrum | [
Ref Level 30.00 dém  Offset 10,80 dB Ref Level 30.00 dém  Offset 10,80 dB
o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view @153 view
N
00 -
™ b ~
) \ :
. | . \
1E- T 1E- r
b §
i \ | \
1€ ! 1€ ﬂ‘
CF 782.0 MHz ean Pvir + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 db
C y G Distril Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1816 cbm 25,33 dbm 7.17 dB 4.09 db ©.09 dB 7.04 0B 7.19 dB Trace 1 | 1769 cbm 24,54 dbm 7.05 db 3.80 dB 5.83 dB 5.72 dB 7.04 dB
— - —
JL J AR

i ) )
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 1.37 1.20 - - - - -
Middle CH - - - - 1.40 1.41 1.76 1.72 - - -
Highest CH - - - - 1.42 | 1.34 - - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum &3
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.68 dBm| ™Il 18,42 dBm|
* 777.96200 MHzZ| 11 777.68200 MHz
= o ndB 26.00 dB « AT ndB 26.00 dB
04 il Bu 1.369000000 MHz 104 / \ Bu 1.199000000 MHZ
1 Q factor 568.0 l Q factor 648.7
! d !
ad E T l\
-od -10d {
\ |
20 d —— 20 di -
ad ~
) e 30 T
e Vel WA, y W
[rége e -40 o -
50 d hY, 65 M A
v o o ]
-60 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 777.382 MHz 18.68 dBm ndB down 1,360 MHz ML 777.662 MHz 18.42 dBm ndB down 1199 MHz
TL 1 777.142 MHz -6.95 dBm ndé 26.00 dB TL 1 777.142 MHz -7.32 dém ndé 26.00 d8
T2 1 776.511 MHz -7.91 dBm Q factor 566.0 T2 1 778.341 MHz -7.92 dBm Q factor 648.7
L ) - L )i ) L

Middle Channel / 5MHz / QPSK

Mi

ddle Channel / 5MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.90 dBm| ™Il 17.50 dBm|
780.92200 MH?Z| [ 780.57100 MHz
20 20
— ndB 26.00 dB A X ndB 26.00 dB
04 | Bu 1.399000000 MHz 104 f VA Bu 1.400000000 MHZ|
) '\ Q factor 557.9) Ji \\ Q factor 554.2
od r od
Tl A i} \
4 ki 4 7
-0 T i -10 1
4 : S d =
20 20 -
N, \
a0 o 4 4 30 - -
N W v U
WA B 1 d i Y,
Aurdg T 40 < -
L ~ -
=0 S SV e Py =0 EAVIENT TR SNy
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 780.322 MHz 17.90 dém ndB down 1,395 MHz ML 7B0.571 MHz 17.58 dém ndB down 1,409 MHz
T1 1 779.582 MHz -8.50 dBm nds 26.00 d8 T1 1 779.582 MHZ -8.27 dBm nds 26.00 da
T2 1 780.981 MHz -8.78 dBm Q factor 557.9 T2 1 7B0.591 MHz -9.04 dBm Q factor 554.2
L I ) - L I ] b

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.85 dBm) MiL] 18.70 dBm)
M1 786.58800 MHz| M1 785.98900 MHz|
20 ndB o X 26.00 dB| 2 un\l%\r.bf-w\’_.k 26.00 dB|
04 Bu || \ 1.419000000 MHz 04 Bu / 1.339000000 MHz,
oiJ!lulur \ 554.5 Olrvlur i 587.1
od + 0 -+ 4
i o It e
¥ ¥
-0 d ¢ -10 di 1 <
04 J | 204 -/
= ~ 5 - I
ad I < \
=0 - - -30 —1
" »
A o ~
40 d —7 N -40d ~
2 s i «f‘f"'f
. . A 4 r\n
L T 80 oo
-6 df -60 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 786.588 MHz 17.85 dBm nd@ down 1.419 MH2 M1 1 7BS.989 MHz 18.70 dBm nd@ down 1,339 MHZ
T 1 785.495 MHz -8.24 dBm nd8 26.00 dB TL L 7B5.519 MHz -7.30 dBm n 26,00 d8
T2 1 786.918 MHz -8.91 dBm Q factor 554.5 T2 1 7B6.BSB MHZ -7.23 dBm Q factor 587.1

J

L U

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 13

crum | [ Spectrum | [=
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
" ™Il 20,99 dBm ™ ™Il 21.60 dBm
" 777.9040 MHz| ) X 778.4040 MHz
= 7 | ndB 26.00 dB « \ ndB 26.00 dB
04 / | Bu 1.758000000 MHz 104 / 1 Bw 1718000000 MHZ
b ] T Q factor 142.4 b T T Q factor 153.0
08 s ! 0 d8 { b
e Y ¥
]t i
-10dBm . . -10 dem 1 T
4 v
20 dem 20 dam <
7 \ 4 N
/ h! 3
-30 dBm ~p -30 dBm:
- |
S 4
-40 dBm=— 4 W -40 dBm -
S o A - -~ p "
.~/ [ FATVEN N ot o\ I oy LS R R
-50 dém “ = -50 déim =
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 777.904 MHz 20,58 dém ndB down 1.756 MHz ML 1 776.404 MHz 21.68 dém ndB down 1718 MHz
T1 1 777.345 MHz -3.96 dBm ndé 26.00 dB T1 1 777.325 MHz -3.56 dBm ndé 26.00 d8
T2 1 775.103 MHz -6.15 dBm  factor 442.4 T2 1 779.043 MHz -4.90 dBm  factor 453.0
L L J - L JL J
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 1.19 1.02 - - - - -
Middle CH - - - - 1.18 1.04 1.42 1.30 - - -
Highest CH - - - - 1.19 1.04 - - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 13
Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum &3
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.24 dBm| ™Il 17.69 dBm|
20 M 777.77200 MHZ| - 777.62200 MHz
A y Oce B 1.188811189 MHz P Oce B 1.018981019 MHZ|
Ty _ \
10 d - 10 d
! |
04 i | 0ol !
f /
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CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 777.772 MHz 18.24 dBm ML 1 777.622 MHz 17.63 dém
TL 1 777.18232 MHz 7.66 dBm Oce Bw 1.188811189 MHz TL 1 777.21229 MHz 7.93 dBm Oce Bw 1.018981019 MHz
T2 1 778.37113 MHz 9.43 dbm T2 1 776.23127 MHz 4.09 dBm

L )i ] -

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.40 dBm| ™Il 17.64 dBm|
0 779.78200 MHzZ| - 1 780.07200 MHz
AN Occ B 1.178621179 MHz N, 1.038961039 MHZ
3 I \
10 d 10 di ¥
/ | ! v
. 4 { A
od 0 T
| | \
BUE! f -10d
d | A i
20 — 20 —
Ik ;
a0 30
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A YA b | i A
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o ™ YaVa
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7 T s vy Sy Sv—" Vi T
-60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 779.782 MHz 18.40 dBm ML 7B0.072 MHz 17.64 dBm
T1 1 779.69231 MHz 8.64 dBm oce Bw 1.178821179 MHz T1 1 779.72228 MHzZ 9.34 dBm oce Bw 1.038961039 MHZ
T2 1 780.87113 MHz 1044 dBm T2 1 780.76124 MHZ 4.11 dBm
L I ) - ( It ] I

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 19.33 dm| mili] 16.96 dBm|
20 M 785.97900 MHz - Mi 785.73900 MHz
Oce B 1.188811189 MHz occRyn, 1.038961039 MHZ|
10 d 10 d }I B
od J od I
-od ] -10d
20 d — 20 d
A —
L VvV I
a0 i -30 r —
- A Iy Sy
-40 df L -40 df T
r f v L
el b ;" \ S ol
e VAl
&nd 60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 785.970 MHz 19.33 dem ML L TBS. 730 MHZ 16.95 dBm
TL 1 785.63866 MHz 10.68 dBm Occ Bw 1.188811189 MHz TL L 785.5989 MHz 7.66 dBm Occ Bw 1.038961039 MHz
T2 1 785.82767 MHz 8.28 dém T2 1 786.63766 MHz 3.69 dam
—

L U J L JU J
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Spectrum t"g" Spectrum l"%’
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
CETEN 20,30 dBm T CETEN 2147 dom
2008 . 770.0840 MHzZ| 2048 778.0240 MHz
T Oce Bw 1.418581419 MHz 7% Oce Bw 1.288701299 MHz
1 d el - 104 ¢ v
/ | / I
0 de 1 . 0 dle
. L
-10 dBm / .y -10 dBm i c
o N\ / A
20 dam 4 20 dem
/ /
-30 dBm -30 dBm : s
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40 dom—— £ -40 dBm s v
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- T e eV e A S L g il Y AV AT ] T
=500 dém e s S . o 50 dera—1Y o, y T
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 776.084 MHz 20,38 dém ML 1 776.024 MHz 21.44 dBm
T1 1 777.5245 MHz 9.12 dBm oce Bw 1.418581419 MHz T1 1 T77.4B45 MHz 9.97 dBm oce Bw 1.298701299 MHZ
T2 1 776.9431 MHz 10.00 dBm T2 1 776.7632 MHz 10.25 dBm
— S e —"
L JL J GHINNRND e L JL J (N e
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SPORTON LAB.
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Report No. : FG052301A

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

ectrur

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbie —BBURIOUS | INE ABS DAES 20 dbHpe—FRUSLOUS | INE _ABS R
i i
10 dBm 10 dém H
ode H 0 dBm “
-10 dBm — J - -10 dem — / 1
-20 dBm [ \-]l -20 dBm I, l
SRURIGUS_LINE_ABS i ‘ | SPURIGUS_LINE_aBS_ ‘ [\
-40 dBm ‘l"l -40 dBm a"
il 'V
-50 dBm { I -50 dBm [
60 da. L-GdB0 T 7
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 769.37163 MHz -60.16 d&m -25.16 dg 763.000 MHzZ 775.000 MAz 6.250 kHz 770.67832 MAz -60.59 dbm -25.80 de
775.000 MHz 775.900 MHz 100,000 kHz 775.897078 MHz -42.78 dém -29.78 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.23781 MHz -49.49 dBm -36.49 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99835 MHz -47.89 dBm -34.89 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94890 MHz -54.14 dBm -41.14 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,32468 MHz 14.71 dBm -15.29 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 14.26 dBm -15.74 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,04720 MHz -54.17 dBm ~41.17 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.068706 MHz -48.46 dbm -35.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 791,88147 MHz -49.75 dBm -36.75 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,30204 MHz 46,75 dBm -33.75 dB
793.000 MHz 806.000 MHz 6.250 kHz 799,98052 MHz -60.79 dBm -25.79 dB 203.000 MHz 806.000 MHz 6.250 kHz 704.60390 MHz 260,40 dBm ~25.40 di
Jj J [ e
Dater 1 JUL. 2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS paks 20 dbipe—SBURIONS | INE ABS D
10 dBm 10 dém
0 de I 0. dem i”“‘L
-10 dem — } % -10 dBm — f l
-20 dBm J ‘ -20 dBm ’ l
SPURIDUS_LINE ABS 7 \ | SFURIOUS_LINE_aBS_ / \
-40 dBm ra 40 dBm
-50 dBm r | 50 dBm. T P"“‘-&
;50 48 m, AR, I
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -58.51 dBm -23.51 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.84216 MHz -60.94 dBm -25.94 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89236 MHz -42.57 dBm -29.57 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.80245 MHz -49.45 dBm -36.46 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99266 MHz -45.64 dBm -32.64 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.94600 MHz ~54.40 dbm ~41.40 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.79221 MHz 6.05 dém -23.95 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,59141 MHz 6.26 dBm -23.74 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.06369 MHz -53.93 dBm -40.93 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00514 MHz -45.45 dBm -32.45 dB
788.100 MHz 793.000 MHz 100.000 kHz 791,69056 MHz -49.74 dém -36.74 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,13671 MHz -42.18 dBm -29.18 dB
793.000 MHz 806.000 MHz 6.250 kHz 79986364 MHz -60.84 dBm -25.84 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.75974 MHz -60.80 dBm -25.80 db
il ) i [
Date: 8.JUL.2020 15 3
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LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrur

Sp

m

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep

SGL Count 1007100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS

20 dbie —BBURIOUS | INE ABS PAKS 50 dhipe—$BURIOUS JINE ABS DA

10 dem i 10 dém ﬂ

0 db H 0 dem “

-10 dam - J \. -10 dem — j\

-20 dbm ] \ -20 dem |r I

SRURIGUS_LINE_ABS } | | SPURIGUS_LINE_aBS_ ‘ ]‘

-40 dbm ‘U : ~40 dBm hlv k

-0 dom {‘rl | 50 dem i

i 20080 &

Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop B06.0 MHz

puri E Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Range Low Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 769,33566 MHz -60.24 dm -25.24 db 763.000 MHz 775.000 MRz ©.250 khz 774,04605 MHz 61,03 dBm 26.03 dB
775.000 MHz 775,900 MHz 100,000 kHz 77553182 MHz -44.06 dBm -31.06 d& 775.000 MHz 775.900 MHz 100.000 kHz 77557767 MHz 49.22 dbm 36,22 db
775,900 MHz 776.000 Mz 30.000 kHz 77568297 MHz =50,55 dbm —37.55 d 775.900 MHz 776.000 MHz 30.000 kHz 775.96738 MHz -54.39 dBm -41.39 d8
776.000 MHz 788.000 MHz 100.000 kHz 777,34865 MHz 14.32 dBm -15.68 db 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 14.59 dBm -15.42 dB
788,000 MHz 788,100 MHz 30.000 kHz 78807687 MHz -54.17 dBm -41.17 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00504 MHz -49.83 dBm -36.83 dB
788.100 MHz 793.000 MHz 100,000 kHz 790,96608 MHz -49.76 dBm -36.76 dB 788,100 MH= 783.000 MHz 100,000 kHz 78854790 MHz ~45.90 dBm 32,90 dB
753.000 MHz B06.000 MHz 6.250 kHz B05.39510 MHz ~60.76 diém -25.76 dB 793.000 MHz 806.000 MHz £.250 kHz 794,72078 MHz -60.64 dBm -25.64 dB

Y
I - it 1
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Lowest Band Edge /Full RB

Highest Band Edge / Full RB

pectrur

Sp

m

Ref Level 30,00 dém

Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Offset 10.80 dB Mode Auto Sweep

SGL Count_100/100 SGL Count 100/100

@1 Avgpwr [@1 avgPwr
Limit §heck PABS Limit Gheck PARS

20 dbie—$PURIOUS | INE ABS paks 20 dbipe—$RURIONS | INE ABS DA

10 dBm 10dBm

0.d8 > 0 dem m

-10 dom = } J‘ -10 dem — J \

-20 dom J \\ -20 dBm ’ ll

SPURIDUS_LINE ABS ﬂ \ | SPURIOUS_LINE ABS / \

-40 dom \ ~40 dem *

50 dbm r I -50 dem i

5048, — £0dem, 1

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

purious Emi Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77488611 MHz -60.83 dBm -25.83 dB 763.000 MHz 775.000 MHz 6.250 kHz 770.96603 MHz -61.31 dBm -26.31 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,89595 MHz -44.66 dBm -31.66 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.69006 MHz 49.79 dBm 36.79 dB
775.900 MHz 775.000 MH2 30.000 kHz 775.99605 MHz -48.89 dBm -35.89 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.98516 MHz -54.37 dém -41.37 de
776.000 MHz 788,000 MHz 100,000 kHz 777 63536 MHz 5.65 dBm -24.35 dB 776,000 MH= 788.000 MH= 100,000 kHz 286.00400 MHz c 74 dBm 24 26 db
788.000 Mz 786,100 MHz 30.000 kHz 786.05513 Mz -54.57 dBm -41.57 db 788.000 MHz 788.100 MHz 30.000 kHz 788.01923 MHz -49.83 dBm -36.683 dB
788.100 MHz 793.000 MHz 100,000 kHz 78929195 MHz -50.04 dém -37.04 & 788.100 MHz 793,000 MHz 100.000 kHz 788,11224 MHz -46.53 dBm -33.53 dB
793.000 MHz 806,000 MHz 6,250 kHz 804,90260 MHz -61.03 dBm -26.03 dB 793,000 MH2 806,000 MH2 6250 kH2 B00.78571 MHZ 6151 chm ~56 51 b

Y
I - I 1

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
E=om = =
Ref Level 30.00 dBm  Offset 10.80 d Mode Auto Sweep Ref Level 30.00 dem Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@71 Avapwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 dbiffe—$PURIOUS JINE ABS paBs 20 dbipe—pRURIOUS JINE ADS | DABRS.
10 Bl ﬂ 10 dBi ﬁ
0dBm H 0 dBm H
-10d8 - | . -10 dBm . ]
20d8 [ \l 20 dem I(-}
PR . |
SPURIOUS_LINE_ABS }i SPURIGUS_LINE_ABS [ \‘
-40 b i m -40 dBm FJ k
S0 dB |_ [ -50 dBm — [
0B S0 dRm - - |
Start 763.0 MHz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Power abs | ALimit
763.000 MHz 775.000 MRz ©.250 kHz 769.70729 MHz 60,03 dBm -25.03 de 763.000 MHz 775.000 MHz 6.250 kHz 770.67832 WHz -60.06 dem -25.06 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -45.55 dem -32.55 dB 775,000 MHz 775.900 MHz 100.000 kHz 775.80964 MHz -42,00 dBm -36.00 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99905 MHz -50.21 dBém -37.21 d8B 775.900 MHz 776.000 MHz 30.000 kHz 775.92023 MHz -53.75 dBm -40.75 dB
776,000 MHz 788,000 MHz 100.000 kHz 777.73227 MHz 14.62 dBm -15.37 d8 776.000 MHz 788.000 MHz 100.000 kHz 778.66733 MHz 14.45 dBm C15.55 db
768.000 MHz 788.100 MHz 30.000 kHz 788.07098 MHz -54.30 dBm -41.30 db 788,000 MHz 788,100 MHz 30.000 kHz 788.01274 MHz -54,04 dBm -41.04 dB
788.100 MHz 793.000 MHz 100.000 kHz 792.28776 MHz -49.69 dBm -36.69 dB 786.100 MHz 793.000 MHz 100.000 kHz 789.56888 MHz 43,67 dBm 36.67 db
793.000 MHz 806,000 MHz 6.250 kHz 798.00260 MHz -60.80 dBém -25.80 dB 203,000 MHz 506,000 MHz 5.250 kHz 205.04156 MHz 6077 dBm 2577 dB
™ g
) J [ )i ] ]
1 4 Jate
Band Edge / Full RB
Spectrum | :%J
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o0 dhiffe—BDURIONS J INE ARS DAES
10 dBm
0 dem M
-10 dem —
-20 dBm
o |
SPURIOUS_LINE_ABS_ / ‘\
-40 dBm
-50 dbm r‘ - u
60 dem — = =
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -59.94 dém -24.94 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.79705 MHz -44.94 dBm -31.94 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.97058 MHz -48.80 dBm -36.80 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.63137 MHz 6.11 dBm -23.89 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.08047 MHz -54.23 dBm -41.23 db
788,100 MHz 793,000 MHz 100.000 kHz 790.43252 MHz -49.73 dBm -36.73 dB
793,000 MHz 806,000 MHz 6,250 kHz 803.87662 MHz -60.75 dBm -25.75 dB
T
L J l i
Lot il U 2020 1o.40.07

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum @) |[ Spectrum i
Ref Level 30.00 dBm Offset 10.80 d@ Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@71 Avapwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 dbip BOURIOUIS JINE ABRS PABS 20 dbﬁ —$RURIQUS JINE ARS | DABS
10 dBd i 10 dBi ﬂ
0dBm H 0 dBm H
-10d8 ” -10 dBm j]
20d8 [ \\1 20 dem
SPURICUS_LINE_ABS, ‘r L SPURIGUS_LINE_ABS ‘ \‘
-40 B U“ -40 dBm JFLJ k
50 de |— i 50 dem A i
00,58 S0dBm 7 — |
Start 763.0 MHz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
8purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Power abs | ALimit
763.000 MHz 775.000 MHz ©.250 kHz 769.73127 Mz -60.28 dBm -25.23 de 763.000 MHz 775.000 MHz 6.250 kHz 774.91009 MHz -60.10 dem -25.10 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.88786 MHz -45.05 dBm -32.05 dB 775,000 MHz 775.900 MHz 100.000 kHz 775.82403 MHz -42,00 dBm -36.00 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95689 MHz -49.02 dém -36.02 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99336 MHz -53.83 dBm -40.83 dB
776,000 MHz 788,000 MHz 100.000 kHz 777.73227 MHz 14.12 dBm -15.87 de 776.000 MHz 788.000 MHz 100.000 kHz 778.65534 MHz 14.41 dBm -15.50 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.02213 MHz -54.07 dBm -41.07 db 788,000 MHz 788,100 MHz 30.000 kHz 788.01983 MHz -54.25 dBm -41.25 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.68986 MHz -49.65 dBm -36.65 d& 786,100 MHz 793,000 MHz 100.000 kHz 79254231 MHz -49.74 dBm -36.74 dB
793.000 MHz 806,000 MHz 6.250 kHz 735.05455 MHz -60.72 dBém -25.72 dB 203,000 MHz 506,000 MHz 5.250 kHz 505, 42208 MHz Z60.80 dBm -25.90 dB
_— =
i ] . L i J -
Date: 18.JUL.2020 1 Date: 18.JUL.2020 1
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Spectrum |

Ref Level 30.00 dBm
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG052301A

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum - Spectrum -
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k PAES
ine SPURIOUS. INE_ABS PABS ne URIOUS INE_ABS PABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
wmw—ﬂmﬂ-"‘“"\.w w0 o o~ R e T PP
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 624.71539 MHz -58.82 dbm -45.82 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E5.75736 MHz -53.05 dBm -46.05 db
806.000 MHz 1.000 GHz 100.000 kHz 953.70565 MHz -57.86 dbm -44.86 dB 806.000 MHz 1,000 GHz 100.000 kHz 953.22089 MHz -57.75 dBm -44.75 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51837 GHz -47.24 dBm -34.24 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.50837 GHz -47,37 dBm -34.37 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.92086 GHz -43.02 dBm -30.02 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.94586 GHz -43.13 dBm -30.13 d&
J L e { )l J L

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum - Spectrum -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrwr (@1 avgpwr
Limit Tmrk Paks Limit (thrnk
-10 difje ~SPURIOUS L INE_ABS PABS 10 i FPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dBm
=30 dB -30 dBm
dBm -40 dBm
B e R W T n . i o W P
dém -50 dBm
-70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 636.80385 MHz -58.93 dBm -45,93 dB 30,000 MHz 763.000 MHz 100.000 kHz 637.90280 MHz -58.93 dém -45,93 dB
806.000 MHz 1.000 GHz 100.000 kHz 962.23738 MHz -57.58 dBm -44.58 dB 806,000 MHz 1.000 GHz 100.000 kHz 948.17941 MHz -57.894 dém -44.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97276 GHz -47.00 dBm -34.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51037 GHz -47.26 dBm -34.26 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99885 GHz -43.22 dBm -30.22 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.95385 GHz -43.22 dBm -30.22 dB
( It ] [ o ( ) ) ]
: 18.JUL.2020 14:53:48 : 1B.JUL.2020  14:54:56

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm

Offset 10.80 dB

Spectrum

Mode Auto Sweep Ref Level 0,00 dém Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit 11r~rk
ine SPURIOUS. INE_ABS PABS ne sPURIOUS. INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
oy B B i S I I e L i L
-50 dBm -50 dBm S
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 629.84383 MHz ~59.04 dbm —46.04 dB 30,000 MHz 763.000 MHz 100.000 kHz 628.74488 MHz -58.95 dBm -45.95 dB
806.000 MHz 1.000 GHz 100.000 kHz 963.37281 MHz -57.87 dbm -44.87 dB 806.000 MHz 1,000 GHz 100.000 kHz 916.67016 MHz -57.74 dBm -44.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51687 GHz -47.40 dBm -34.40 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49388 GHz -47.24 dBm -34.24 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.91586 GHz -43.23 dBm -30.23 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.92636 GHz -43.26 dBm -30.26 dB
( ) J v ( ] i
D 18.JUL.2020 5:40:43 ] 15:44:22

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg

Mode

Auto Sweep

@1 Avgpwr (@1 Avgpwr
Limil Cfvhnrk PABS Limit (thrnk
ne SPURIOUS | INE_ABS PABS ne JRIOUS_| INE_ABS
10 iR -10 defE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 dB -30 dBm
-40 dBm -40 dBm
s s N PR, PR PR L o e NI N
-50 dBm -50 dBm
70 dB -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Range Low |  Range Up RBW Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 623.98276 MHz -59.03 dBm 46,03 dB 30,000 MHz 763.000 MHz 100.000 kHz 754.75787 MHz -59.03 dém -46,03 dB
806.000 MHz 1.000 GHz 100.000 kHz 966.79410 MHz -57.68 dBm -44.68 dB 806,000 MHz 1.000 GHz 100.000 kHz 998.88506 MHz -57.67 dém -44.67 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49038 GHz -47.18 dBm -34,18 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51087 GHz -47.32 dBm -34,32 dB
3.000 GHz 8.000 GHz 1.000 MHz 5.91196 GHz -43.37 dBm -30.37 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.94686 GHz -43,19 dBm -30,19 dB
J J u W
15:51:44 15:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0031
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0130
0 Normal Voltage 0.0137

-10 Normal Voltage 0.0125 PASS
-20 Normal Voltage 0.0035
-30 Normal Voltage 0.0146
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0000
20 Battery End Point 0.0125

Note:

1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.7 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 481 8.52 8.35 5.88
Middle CH 4.49 5.51 8.38 8.43 PASS
Highest CH 4.14 6.32 7.39 8.72
TEL : 886-3-327-3456 Page Number D A17-10f 17

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

crum | [ Spectrum | [
Ref Level 30.00 dém  Offset 10,80 dB Ref Level 30.00 dém  Offset 10,80 dB
o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view (@153 view
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1 1 L
CF 709.0 MHz i ean Pvir + 20.00 dB CF 709.0 MHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | | o.oes | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19.70 cbm 24,66 dbm 4.95 dB 2.55 dB 3.97 dB 4.59 db Trace 1 | -40.03 dbm 29,43 dbm __ 10.50 oB 3.58 dB 5.57 dB 8.52 db 9.7 dB
L S —
L J1 J SRR ) L JL )| [LLLE] e

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 10,80 dB Ref Level 30.00 dém  Offset 10,80 dB

o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz

@153 view (@153 view
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CF 710.0 MHz ean Pvir + 20.00 dB CF 710.0 MHz Mean Pwr + 20.00 db
C y G Di Function C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 19,54 cbm 24,68 dbm 4.75 dB 2.29 dB 3.63 dB Trace 1 | 1565 cbm 24,73 dbm 5.88 dB 2.93 dB 4.75 dB 5.51d8 5.85 dB
B S —
L JL J L JL ] | CEERERE

Highest Channel/ 1RB

Highest Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 10,80 dB Ref Level 30.00 dém  Offset 10,80 dB
Att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view (@153 view
0.0 =
y ! y
1EA 1E-L ‘\
= { 5
\ { \
1 1 l
i
CF 711.0 MHz — i ean Pvir + 20.00 dB CF 711.0 MHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2067 cbm 24,51 dbm 4.24 dB 2.41 dB 3.77 dB 4.14 0B 4.23 db Trace 1 | 17.63 cbm 24,30 dbm 5.57 dB 3.58 dB 5.52 dB 5.32 dB 5.55 dB
— S —
L JL J [ CEEREEE N L JL ] [ [TTT e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

zctrum

&

Ref Level 30.00 dém  Offset 10,80 dB Ref Level 30.00 dém  Offset 10,80 dB

o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
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C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | -40.05 dbm 2976 dbm _ 10.20 oB 3.68 dB 6.67 0B B.35 dB 5.42 dB Trace 1 | 19.25 cbm 2544 dbm 5.19 dB 2.95 dB 5.01d8 5.88 dB 6.17 OB
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Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB Ref Level 30.00 dém  Offset 10,80 dB
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Mean | poak | crest | 10% | 19 | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | -33.91 dbm 29,39 dbm _ 10.52 6B 3.65 dB ©.61 dB Trace 1 [ -40.09 dem 2985 dBm  10.24 0B 3.58 dB 5.54 dB B.43 dB 9.55 db
B B —
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Highest Channel/ 1RB

Highest Channel / Full RB

Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 10,80 dB Ref Level 30.00 dém  Offset 10,80 dB
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Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1844 cbm 25,99 dbm 7.55 dB 4.41 db ©.41 dB 7.39 dB 7.57 db Trace 1 | 1656 cBm 2564 dbm 9.25 db 4.90 dB 7.25 dB 8.72 dB 9.25 db
L S —
L JL J [ CEEREEE N L J1 )| [ [TTT e
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 1.35 1.33 1.76 1.70 - - -
Middle CH - - - - 1.33 1.35 1.80 1.74 - - -
Highest CH - - - - 1.40 1.33 1.80 1.76 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: Al7-4 of 17




ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum &3
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.02 dBm| ™Il 18,23 dBm|
[ 704.99200 MH?Z| 704.29200 Mz
= v, ndB 26.00 dB 20 ndB 26.00 dB
04 f \ Bu 1349000000 MHz 104 Bu 1.329000000 MHZ
| ]| Q factor 522.9) Q factor 530.1
g ; od
¥ Tl(
BUE! -10d
7
20 d —F = = 20 di -
/ } / Y
a0 / 30 Rar
i A\ \
" N [V NI
=g - -40/GEn —
. [y
-50 df = -50 di . e -
CIW A p— TV AT o oy
60 d -60 db
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 704.392 MHz 18.02 dBm ndB down 1,345 MHz ML 1 704,252 MHz 18.23 dBm ndB down 1,329 MHz
TL 1 704.102 MHz -8.01 dém ndé 26.00 dB TL 1 704.112 MHz -7.42 dBém ndé 26.00 d8
T2 1 705.451 MHz -7.77 dBm Q factor 522.3 T2 1 705,441 MHz -7.57 dBm Q factor 530.1
L ) - L )i ) L

Middle Channel

/ 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.37 dBm| ™Il 18,43 dBm|
708.67100 MH?Z| 11 708.24200 Mz
20 20
J PRy ndB 26.00 dB V?LW ndB 26.00 dB
w0 / 1 Bu 1.329000000 MHz 104 f A Bu 1.349000000 MHZ|
| 1 Q factor 533.4 i l Q factor 525.1
1 P [ \
od _‘ 0 =
-0 d -10 di £ |
{
20 d - 20 di -
) 30
Y A %
e s U P
WOy o o
WA
Ly
50 df T . =
A ] BTN e Ve vy
60 d -60 db
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 708.671 MHz 18.37 dBm ndB down 1,320 MHz ML 708.242 MHz 18.43 dBm ndB down 1,349 MHz
T1 1 707.632 MHz -6.69 dBm nds 26.00 d8 T1 1 707.572 MHzZ -7.29 dBm nds 26.00 da
T2 1 708.951 MHz -7.69 dBm Q factor 533.4 T2 1 70B.521 MHz -7.30 dBm Q factor 525.1
L I ) - ( It ] I

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 18.76 dBm) MiL1] 17.06 dBm)
1 715.04800 MHz 1 715.11800 MHZ]
20 mm,,,\}ﬂ.r-“\», 26.00 dB 20 ndB , » J. e 26.00 dB
04 B/ k) 1399000000 MHz 04 Bl \ 1320000000 MHz,
Olfulur | 5119 Q fpctor 1 530.2
[ \
od + %. 0 t .
I b Yo
-t0d -10d -
j k|,« l'
20 — 20 =y
oy -
a0 '.\/. -30
AL Ly .
AN M !
40 df - 40 d CALVA
I M
A A " / )
50,68 i FEATTaY
S ULV Vs AR v v
-6 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 715.048 MHz 18.76 dBm nd@ down 1.399 MHz M1 715.118 MHz 17.39 dBm nd@ down 1,329 MHZ
T 1 714,528 MHz -6.69 dBm nd8 26.00 dB TL L 714.539 MHz -7.67 dBm n 26,00 d8
T2 1 715.928 MHz -6.86 dBm Q factor 511.3 T2 1 715.B68 MHz -8.83 dBm Q factor 538.2
—
L U J wa L JU J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

ctrum 3 pectrum &3

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 21.77 aBm| ™Il 23.61 dBm]
- 704.8640 MHzZ| - LA M 705.9840 MHz
\ ndB 26.00 dB| 7T ndB 26.00 dB|
04 )‘ \ Bu 1.758000000 MHZ, 104 / 1 Bu 1.698000000 MHeZ]
1 \ Q factor 400.9) T h Q factor +15.3)
0 d § | 0 d 1 A
i 1
| |
04 10 d -
Pl | I
20d f -20d
J ) 7
) a0 e
A el - ~
Falte Ly /
-40d -40 d =
, -/ K
ey, | - St el . =
o ey s LS ’
60 d -60 db
CF 709.0 MHz 1001 pts Span 20.0 MHZ CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 704.854 MHz 21.77 dém ndB down 1.756 MHz ML 705,364 MHz 23.61 dém ndB down 1698 MHz
TL 1 704.345 MHz -3.26 dBm ndé 26.00 dB TL 1 704.325 MHz -2.38 dém ndé 26.00 d8
T2 1 706.103 MHz -4.64 dBm Q factor 400.9 T2 1 706.023 MHz -3.07 dBm Q factor 415.3
L )| g L ] e
Date: 18.JUL Date: 21.7

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 21.91 aBm| ™Il 23.09 dBm]
- 706.2240 MHz - N 705.8440 MHz
7 ndB 26.00 dB| i \ ndB 26.00 dB|
04 / Bu 1.798000000 MHZ, 104 / | Bu 1.738000000 MHe]
i Q factor 392.7] ; Q factor 406.1]
i i Il
0 b 0 T
04 - 104 ) !
-~ L /
/ \
20 d - 20 d -
\ f =
A/ \ / e
-0 = . -30
J " E
V) e N,
4n dem; -40 di
! N | i ENAY: AN
e -, o o AT -
&nd 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHZ CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 706.224 MHz 21.31 dém ndB down 1.798 MHz ML 1 705544 MHz 23.89 dém ndB down 1738 MHz
T1 1 705.305 MHz -4.53 dBm nds 26.00 d8 T1 1 705.325 MHzZ -2.84 dBm nds 26.00 da
T2 1 707.103 MHz - 4,44 dBm Q factor 392.7 T2 1 707.063 MHz -2.70 dBm Q factor 408.1
L i ] ] L ] e
Date: 18.JUL Date: 21.7

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ectrum - pectrum
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,60 db & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
WMil1] 21.75 dBm| mili] 1 08 dbm]
x 714.4170 MHzZ| X, 714.6360 MHz
P, -
e ndB AN 26.00 dB| & nde 7y 26.00 dB)|
04 Bu \ 1.798000000 MHZ 104 Bu z 1758000000 MHZ]
Q factof 397.9) Q factol 106.4
4 ! a I !
0 s e 0 ]L ¥
BUE! - iod \
3 |
i \ ‘ |
20 d . -20 df +
7 N .
) Vs 30 - T
/ e
-40d ] -40 d
. ~\ - AV A . -~
LN Vot s, SRV ot N, . =
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHZ CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 714.417 MHz 21,75 dém ndB down 1.798 MHz ML 714.636 MHz 22.08 dém ndB down 1758 MHz
713.877 MHz -4.45 dBm ndé 26.00 dB TL 1 713.B57 MHz -4.50 dBm ndé 26.00 d8
715.675 MHz -4.35 dBm Q factor 397.3 T2 1 715.615 MHz -3.33 dBm Q factor 406.4
e ———
J L J
16:41:12 Date:
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 1.14 1.02 1.48 1.32 - - -
Middle CH - - - - 1.22 1.13 1.50 1.28 - - -
Highest CH - - - - 1.18 1.06 1.46 1.32 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 17

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum &3
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.77 dBm| ™Il 19.24 dBm|
20 11 704.60200 MHz 20 M1 704.30200 MHz
’[‘“ -\,\.L-"w‘. Oce B 1.138B61139 MHz e Oce B 1.018981019 MHZ|
%
10 df - - 10 d —
| '\
|
od | ‘ 0
| \
L | \
BUE! -10d f
_ I P Y
: 20 I =
A 30 | \
7 h ™ ~
1T ]
dfatnd
iy 'W’M:"' e
b frmy \
P\ A -
T W AV STV VN (wer Yoy
60 d -60 db
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 704.602 MHz 18.77 dBm ML 1 704.302 MHz 19.24 dBm
T1 1 704.22228 MHz 10.96 dBm oce Bw 1.138861139 MHz T1 1 704.19231 MHz 9.90 dBm oce Bw 1.018981019 MHZ
T2 1 705.36114 MHz 10.79 dBm T2 1 705.21129 MHz 7.58 dém

L )i ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.69 dBm| ™Il 18.96 dBm|
o0 M1 708.39200 MHZ| 20 M1 707.81200 MHz|
VY BTy, ey Occ B 1.218781219 MHz Afe, 1.1268871129 MHZ
104 b i 104 i \
/ | [ ¥
od 1 od f Y
BUE! ! l\ -10 di /
|
20 d , / = 20 d — .
1 \ Ny
/ -y . /] \
LY WA, A" AT
N v e
T, =
N -
\ A AN i
v i ANy Npr e ~ S EVVANY Fa RN
60 d -60 db
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 708.392 MHz 18.69 dBm ML 707.612 MHz 18.95 dBm
TL 1 707.69231 MHz 8.72 dém Oce Bw 1.218781219 MHz TL 1 707.67233 MHz 7.69 dBm Oce Bw 1.128871129 MH2z
T2 1 708.91108 MHz 8.60 dbm T2 1 708.6012 MHz 3.52 dém
L I ) - ( It ] I

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 18.52 dBm) MiL1] 18.93 dBm)
M1 71535800 MH. M 71522800 MH
20 i ’ 20 ! ! ’
Oc \ﬁq N2 1.178821179 MHz| Oce By~ 1.058941059 MHz
T - AN
10d i 10 ds -
] 1 ] 5
0 3 0 d C
p \ . \
-0 " -10 7 "
20d —— o 20 d - |
4" \‘
a0 - T -30 -
Ay VT A v o
40 d s =y, -40d - e
g N ro ™Y ! "N
(e oy v o . S0 T TS T
-6 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 715,358 MHz 18.52 dam ML 715,228 MHz 18.93 dam
T 1 714.61888 MHz 8.44 dBm Oce Bw 1.178821179 MHz TL L 714.61688 MHz 8.30 dBm Oce Bw 1.058941059 MHz
T2 1 715.7977 MHz 7.48 darm T2 1 715.67782 MHZ 3.18 dam
—
L it ] L ) ]
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

ctrum 3 pectrum &3
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
" ™Il " ™Il 2091 dBm
20 705.6030 MHzZ| - X 705.4440 MHz
1% Oce B 1.478521470 MHz \ Oce B 1.318681319 MHZ|
10 d i 10 d
i |
od T t od
-10 df 1 \ -10d
! |
J N / |
20 d 20 di
r Y N
2 \ I
) - 30
~ ” 3
40 df NV 40 d f
g o -~ S
aavy — N L i U
oy Yava —a r‘ AW g . <
60 d -60 db
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 705.603 MHz 21.31 dém ML 1 705,444 MHz 20,51 dém
T1 1 704.4845 MHz 11.19 dBm oce Bw 1.478521479 MHz T1 1 704.5045 MHz 9.66 dBm oce Bw 1.318681319 MHZ
T2 1 705.953 MHz 11.58 dBm T2 1 705.6232 MHz 8.97 dbm

L )i ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™ ™M1[1] 21.39 dBm)| 11 m1[1] 22.20 dBm
- Y 706.2240 MHzZ| - ¥, 706.1840 MHz
7 \ Occ B 1.498501499 MHz i 1.278721279 MHZ
T E
10d :,é i 104d L
v L 0o |
| | [ L
BUE! . t -10d ]
/ \ / \
20 d — - 20 df 7 -
W \ - o
) 30
- \ ~
40 df — - 40 d .
T R . AP R ] ~
5 g N § B 36 s N, . -
60 d -60 db
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 706.224 MHz 21,39 dém ML 706. 164 MHz 22.20 dém
TL 1 705.4645 MHz 9.06 dém Oce Bw 1.498501499 MHz T1 1 705.4845 MHz 11.02 dBm oce Bw 1.278721279 MHZ
T2 1 706.953 MHz 9.84 dbm T2 1 706.7632 MHz 10.54 dBm
L I ) - ( It ] I

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] e 21.25 dBm mir M1 23.20 dbm|
715.2160 MHzZ| 714.9160 MHz
20 oce Bre 1.458541450 MHz 2 occ wa/ 1.318681319 MHz
10d lf \7 10 ds | -
od f l, od ( T
d L o / 1
-10 Ve -10 i ‘L
/ \
It L b i i |
20 20
\ e 1
Y o L
a0 ~ e -30 - =
o . - -
40 d / -40d — = \
~
| —. ’ T N s P SR ~ ot N\ Y WA
“en gEnL a u: - e Yok e i ! v a
-60 d 60 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 715.216 MHz 21,25 dam ML 714.916 MHz 23,20 dam
TL 1 714.0769 MHz 10.44 dBm Oce Bw 1.458541459 MHz TL L 714.037 MHz 11.32 dBm Oce Bw 1.318861319 MHz
T2 1 715.5358 MHz 9.85 dom T2 1 715.3556 MHz 9.77 dém
—
L U J L JU
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG052301A

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1RB

ectru Spectrum o
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
20 dém 20 d&m
2 A
10 dem ["\ 10.dem
I
0d8 ‘ \ 0 dém -
-10 dBm ‘l -10 dBm ﬁ[ \
SPURIOUS_LINE_ABS ! u ‘ [
20 dem i 20 dim J ‘
-30 dBm ‘ -30 dem '(
0 dom . \ ‘rf‘ql a0 o 1% |).
-50 dem ‘#Mw { 50 dBm f w I\.u )
A ") J AP,
A0 o Pt |1 iy i im A A
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -33.79 dém -20.79 d& 711.000 MHz 716,000 MHz 100.000 kHz 71571279 MHz 16.38 dBm -13.62 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,95669 MHz -30.33 dém -17.33 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00704 MHz 27.67 B 1467 de
704.000 MHz 709,000 MHz 100,000 kHz 704,31718 MHz 14.61 dBm -15.39 dB 716,100 MH2 725,000 MH2 100,000 kHz 716, 10445 MH2 ~30.86 dBm 1768 B
Y
J il )
Date: 8.JUL.2020 16:16:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PAES | SPURIGHEGHBEKARS_ PABS
i B 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 UIBII';‘“J PURIOUS INE_ABS 20 dém
10 dem 10.dem "JI"‘K
ode 0 dem ‘[W
-10 d8m -10 dem |
-20 dBm -20 dem f I\
-30 dBm -30 dBm wa# \"4{
-40 dBm -40 dBm H k|
J
" M k
50 dam — =0 dB Lol M’WWL,.'
— % W ooy,
J‘// "
50k - 50 dBm o
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 703.900 MHz 100.000 kHz 70387917 MHz -30.61 dBm -17.61 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.40809 MHz 8.59 dBm -21.41 dB
703.500 Mz 704.000 MHz 30.000 kHz 703.98596 MHz -31.89 dém -18.89 dB 716.000 MHz 716.100 MHz 30.000 kHz 71600754 MHz -31.96 dBm -18.96 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.68182 MHz 7.33 dém -22.67 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.89 dbm -16.89 db
: —_—
I ) e i I
Date: 8.JUL.2020 16:16:06
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